11/19/10

rinking water |
in the world

1 Assist. Prof. Dr.-Ing. Thorsten Schuetze 'fU Delft

=

Introduction —the QON situation =%

Freshwater managemen in the Netherlands and abroad
‘ 'Sustamable (urban) water management 5

Collective versus individual infrastructures < '._\

Rainwater utilization (Eu_rope., ,Aus>t§ralia, Burma)
The imperative of integrated system approaches
Riverbed filtration‘and groundwater utilization .

Desaurrﬂ)\n of saltwater (Spain)
« “Wastewater recycling: (Afrlc /an/ Asia)

2 Assist. Prof. Dr.-Ing. Thorsten Schuetze 'fU Delft




Introduction - The Global Situation

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

Polar ice and glaciers

2% O ¢ 1%

Liquid salt water in
[...]
Assist. Prof. Dr.-Ing. Thorsten Schuetze

e
TUDelft

11/19/10

30



Household storage reservoirs
(51.3%) varies from 2000 to
32001

Community Based: Capacity >
10,000 |

Promoting and Constructing
RWH Systems

NGOs (58.4%)

Department of Public Health
Engineering (28.5%)

Local Government Engineering
Department (7.4%)

Personally (5.7%).

61

Assist. Prof. Dr.-Ing. Thorsten Schuetze

e
TUDelft

Tank size (mass balance is
required)

Leakages in collection systems

During the dry period, the users

depend on other unsafe sources

(unsafe pond water, sometimes
far away from the household
premises)

The women need a long walk
and time for water collection.

WHO guideline (2008) can be
followed for the safe and

sustainable rainwater harvesting

in Bangladesh

Availability of water in the RWH system

Information
not available 4 Month
11.1% 2.8%

Whole Year
19.8%

6 Month
31.9%

62

Assist. Prof. Dr.-Ing. Thorsten Schuetze

11/19/10

31



e
63 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

The imperative of integrated system approaches

+ At the local decision level there is a need for practical criteria
that can guide “the actors” in the planning process.

 What is efficient ?

> high results (sufficient sanitation and water for households,
farming, industry, health)

> low efforts (money, time, resources, human energy)

» But this is not all...

* Let’'s look at a case where quite a lot of things went really
wrong, due to lack of an integrated system approach ...

3
64 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

32



The imperative of integrated system approaches

e
65 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

The imperative of integrated system approaches

 Current situation Problems of erosion and pollution (storm
water & waste management)

e
66 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

33



11/19/10

The imperative of integrated system approaches

* Freshwater
from wells

* Poor
sanitation

* Open
defecation
and
wastewater
discharge

e
67 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

+ Self help
construction
project

i

£aoeacnea 3
-

.
003000000 &
50300000 &

e
68 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

34



stem approaches

U [ R M

New long distance water
supply and water taps.
New pour flush toilets
and pit latrines for
infiltration of sewage
liquids.

In principle good?
Manifold problems!

MINDARA

NEIGRURO0D LPURADING PROJICT 1904-87

69

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Electricity blackout = no water
supply

Use of old wells

Water is contaminated by

infiltrated sewage = health
thread

Less groundwater recharge
through drainage of rainfall

Drained rainfall leads to the
erosion of fringe and threatens
even houses

Plans have to be based on an
integrated system approach =
for flows areas and actors have
to fit together.

70

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

35



IURM related to water and sanitation

Food
- — fa_eces
urine
greywater
drinking water

53
~J
IURM approach applied e.g. in Africa, India, Latin America...

[Sustainable Sanitation Alliance, 2008]

7

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

IURM related to water and sanitation

greywater
- treated greywater
drinking water

IURM approach applied e.g. in Sweden, India, Africa, Latin America

72

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

36



// ydweter utilization /- =
. / 5 - b ,/'

Riverbed filtration and, [ /7

3 e

7.
=

73

3
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Riverbed Filtration & Groundwater recharge

In Berlin, riverbed filtration is used since 1850, based on natural
surface water and “recycling of domestic sewage”

75% of Drinking Water is produced in this way
Efficient and cost effective method to purify water
Additional purification = easy

Horizontal wells / o I
— B

Vertical wells
.

=Y
| e QNG

74

3
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

37



Riverbed Filtration & Groundwater recharge

* |In Berlin, aeration and sand
filtration are the only
additional measures which
are applied to produce
drinking water

» Degradation of: organic
substances (DOC/ AOX),
trace elements,
microorganisms, algae and
toxic substances

[Berlin, Germany]

e
75 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Feldstandorte am Tegeler See

\UteTfiltiation:.

* Natiirliches System « Kiinstliches System (15 Mio. m3/a)
* Anoxisch/Anaerobe Bodenpassage + Meist oxische Bodenpassage

+* Entfernung Ufer — Brunnen 80-100 m + Entfernung Ufer — Brunnen ~100 m
* Aufenthaltszeit ~4.5 — 5 Monate » Aufenthaltszeit ~50 Tage

[Jekel 2005, Germany]

e
76 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

38



11/19/10

77 Assist. Prof. Dr.-Ing. Thorsten Schuetze '?U Delft

78 Assist. Prof. Dr.-Ing. Thorsten Schuetze '?U Delft

39



79

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

Seawater Desalination — Barcelona, Spain

. Ad
Barcelona has immense water :
demand in an arid region

Less than 5% of the original wetlands
in the area remain

Big part of agricultural land has been
lost in the last decade

By the end of the 1980s, the Llobregat
River was one of the most polluted
and degraded in Western Europe. D

Overexploitation of ground water had
led to salinization of the aquifer,
rendering 30% unusable S i

>z

80

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

11/19/10

40



11/19/10

T. Plant
SANT JOANDESPip |
— % , | 40%

=
LLS =
LLOBREGAT, -
13% DITERRA
. 3
81 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

EVOLUTION OF RESERVES IN DAMS

1982-2008

¥ sc g BEEZBEBEEBBERENEEY B

'
v
| |

1085 | 007 1vea Daowo Taooo Tvom Daosa Taows Tasme 2005 | 1om6 2097 1 10a Tiomo T 2000

= SankPonc - s Beellz - Ls Loza def Cavell (213 hen 3) —— SewSusqeds (38hm  3) [Agbar]

3
82 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

41



Water supply for the Barcelona
Metropolitan area:

Ter River supply (50%)
Llobregat River (40%)
Groundwater (10%)

Since 2009 a seawater desalination
plant with a capacity of 60 Mm3/year
(covering 25% of total demand)

11/19/10

" TWATER RECLAIMED DEMANDS,
‘ i

BARRIER AGATIST
SEAWATES ITRLSION

PICREASE OF RIER ‘
WITER FLOW. \ AR
-

Awcuroe. %
WAGATION

U INSTALLED ELECTRICAL POWER: 36.000 kW

U CONSUMPTION:

Projected multi-purpose use of reclaimed water in Llobregat Delta for 2015
WWTP El Prat de Llobregat WTTP San Feliu de Llobregat
Mm?3/yr Mm?3/yr
Agriculture 11.83 7.32
Rzver stream flow 10.37 -
Wetlands 6.31
Seawater barrier 0.91 -
Municipalities - 0.11
Recreation - 0.37
Industry 5.48 -
Total 349 7.8
. 3
83 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft
CHARACTERISTICS OF THE DESALINATION PLANT
O PRODUCED VOLUME:
* Yearly production: 60 hm3
= Nominal daily production: 180.000 m3
= Maximum daily production: 200.000 m3
O TECHNOLOGY: Reverse osmosis (RO) s
o Cartndges
| W Maintenance.
0O CONVERSION: 45% B e

Electric power cost per cubic meter: 0,21 €

= Total: 4 kWh/m3
= RO process: 3 kWh/m3
[Agbar]
84 Assist. Prof. Dr.-Ing. Thorsten Schuetze 'FU Delft

42



[Agbar]

85 Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

[Agbar]

86 Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

11/19/10

43



[Agbar]

87

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

[Agbar]

88

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

11/19/10

44



[Agbar]

89

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

Assist. Prof. Dr.-Ing. Thorsten Schuetze

11/19/10

45



Sewage to Drinking Water — Windhoek Namibia

* Windhoek is the only city in the world directly reclaiming
treated wastewater effluent for drinking water for the past 35
years

» situated in the center of one of the most arid countries in
Africa, with perennial rivers either 500 km to the North or
South,

* mainly depends on water supply from boreholes and three
surface dams in ephemeral rivers some 60 to 200 km away.

» supply of water from further away through the North Eastern
Water Carrier is not economically feasible (Central Areas JV
Consultants, 2004).

3
91 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

I-

YH)

VON BACHWTP

~— |

OMATAKO-SWAKOPPOORT VON BACH DAMS

« The water mmu ,g QJ
cycle of :

PS

Windhoek RECHARGE —{i« 7
* Drinking water [I E“—I g
mIX from RESIDENTIAL %us'rm;m éRECREATIONAL
sewage & |
dam water Ll'éEF?_ILI'éEF\_"—I N
- Standard 25%  wwre= worma ] wwirs

IRRI(‘ATION | IRRIGATION |

- max 35%
reclaimed tﬂ I-g;'-v_‘ raver

- GORFANGAB DAM

water B v <

3
92 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

46



Principles for reuse and reclamation in order of priorities:
. Industrial: cooling & process water, construction activities
Agriculture: crop and commercial nurseries

Landscape: public parks, golf course, school yards,
cemeteries, greenbelts, residential

Recreation/environment: lakes, ponds, marsh enhancement,
stream flow augmentation, fisheries

On site re-use of Grey water: lawns, trees, ornamentals and
food crops

Non-potable urban: fire protection, air conditioning, toilet
flushing

Groundwater recharge

Potable reuse: through advanced water treatment based on

multi barrier approach provided that reclaimed water is
blended with water from other sources.

93

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

New Goreangab Reclamation Plant (NGRP) - 21,000 m3/day:
Powdered activated carbon

Pre-ozonation

Chemical dosing and coagulation

Dissolved air flotation (DAF)

Chemical dosing: Caustic (NaOH) and permanganate (MnO#)
Rapid sand filtration

Ozonation and ozone contact

Chemical dosing

Bacteriological activated carbon (BAC) filters

Granular activated carbon filters (GAC)

Ultra filtration (UF)

Chlorination and chlorine contact

Stabilisation (pH)

94

e
Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

47



Removal ot Organics (COD, DOC, UV254) through various treatment Processes

70.00 -+ 0300
6000 |—R= =@ e = 0250
¥ som N L 1 0200 §
Z wm ‘,4\ i

N <o
8 0.0 -

§ 20.00 - ~
1000 W o
0.00 0.000

*\' ~‘ & -+ 0.100 §

B8 mix DAF SF o3 BAC GAC  FIN[UFt
ci2)

s DOC -05%P s COD-95%P = & =1V 254-05%0

Rem oval of Turbidity and Fascal Coliform through various treatment Processes

10,000.00 3.660

aso —
1,000.00

94.;
100.00

10.00
1.00
0.10 |

0.01

DAM B2 mix

OTurb-95%FP (NTU}

DOFaec Coll-95%P (ctui10omi)

95

Assist. Prof. Dr.-Ing. Thorsten Schuetze

Sewage to Drinking Water — NEWater Singapore

Land Area

Population

Average Annual Rainfall

Average Water Demand

.

ingapore

Country
Information

MALAYSIA

1D ONESIA

700 km?
4.7 mil
2,400 mm

1.6 mil m¥day

(approx 600 Olympic size

swimming pools)
[Hoong PUB, 2008]

96

Assist. Prof. Dr.-Ing. Thorsten Schuetze

3
TUDelft

11/19/10

48



Sewage to Drinking Water — NEWater Singapore

» Singapore's’ aim is water independency in the long term

« NEWater = water that has been purified with advanced
membrane and ultraviolet technologies.

* NEWater is expected to meet 40% of Singapore's water needs
by 2020 (from 15 - 30% in 2010 with totally 5 plants).

Collection of used water (100% sewered) 180

176
175

172

170 170
170 +H—H—p—

126 165 165 165 165 165

s

5

il II II
155+

1934 1995 1996 1997 1998 1999 2000 2001 2002 2003 20§

it Tl " [Hoong PUB, 2008]

e
97 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Sewage to Drinking Water — NEWater Singapore

» The third "tap" in the "Four National Taps" strategy to provide
Singapore with a sustainable and diversified supply of water.

Water for All

FORATOML WP

* Local catchment * Conserve Water

* Imported water (Johor) * Value Our Waters
+ NEWater * Enjoy Our Waters
* Desalinated water

[Hoong PUB, 2008]

e
98 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

49



Sewage to Drinking Water — NEWater Singapore

PUB manages the complete water cycle
From sourcing, collection, purification and supply of drinking water, to treatment of used water and
turning it into NEWater, drainage of storm water

Stormwater o Rain< Sea<

Management
[4

Direct Non- e

Potable Use Collection
of

Used Water in

[Hoong PUB, 2008]

e
99 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Sewage to Drinking Water — NEWater Singapore
Water Demand Management

UEW Control Water Conservation

Network
Management
_EL Pricing
Reflect the strategic
importance and

z Measures ity value of
Strict Leak scarcity value of
Legislation To Gontrol Con:%!e ==
IIE?
= Water
entage
10.0 Accurate onservatio
3.0 Metering
80 N s
70
sof Voluntary mranaaey
50 4.4 3P approach Cut down on excessive
40 = o flow and wastage of
'romof
2 rnessip o water =
X conservation
10
1990 2007
[Hoong PUB, 2008]
e
100 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

50



+ NEWater = water reclamation process that puts used water
through four barriers to become drinking water.

Vortex Grit  Primary Settlement Aeration Final Settlement
Inlet Works Chamber Tank Tank Tank To

Sea

Coarse

Returned Activated
Sludge
Screen

Primar\glsl.lggéckene Thickening
Centrifuge

Centrate
(To Inlet Works)

e Des\raéered

H udge
Digester “ - o o Sludge dryer
—{IID .

Dewatering
m Centrate
Generator {Lo Injet Works) Disposal
—

[Hoong PUB, 2008]

e
101 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Sewage to Drinking Water — NEWater Singapore

* First barrier: conventional
water treatment process
where used water is treated
to globally recognized
standards.

« Second barrier:
Microfiltration to filter out
everything but dissolved salts
and organic molecules.

e
102 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

51



* Third barrier: Reverse
osmosis traps bacteria, viruses,
heavy metals, dissolved salts,
aromatic hydrocarbons,
pesticides, etc. Only small
molecules like H,0 pass
through

* Fourth barrier: Ultraviolet
disinfection as an added safety
back-up, residual i
microorganisms are inactivated. |

» Final stage: Chemicals restore
the water's pH balance =

e
103 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Sewage to Drinking Water — NEWater Singapore

+ indirect potable use since
Sep 2002:

* Mixing NEWater with raw
water in the reservoirs
before undergoing
conventional treatment at the
waterworks for supply to the
public for potable use

» The amount will be
increased from 1% (2002)
progressively to about 2.5%
of total daily water -
consumption (2011). - TR M B

e
104 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

52



MacRitchie Reservoir

i

Wiiprotected,,,., § i

¢ Catchment
e [

[] Protected Water Catchment
[0  Proposed Water Catchment

O Half of Singapore is already water catchment
O Catchment area will be increased from half to
two-thirds by 2011

[Hoong PUB, 2008]

3
105 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

3-in-1 Marina Barrage
Water supply Flood Control Lifestyle attraction

“Creating a reservoir in the
city centre of Singapore”

[Hoong PUB, 2008]

3
106 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

11/19/10

53



[Hoong PUB, 2008]

3
107 Assist. Prof. Dr.-Ing. Thorsten Schuetze TUDelft

Collecting every drop of rain

Kranji Upper Seletar Lower Seletar
Kranji Reservoir was aeated by damming up Upper Seletar Reservoir is Singapare’s third impounding Lower Seletar Reservoir was constructed by building a dam acaross Sunged
the river mouth and i rich In birdiife reservair, after MacRitchie and Peirce Reservairs, Seletar, Rainwater that falls in parts of Yishun and Ang Mo Kio towns s
biodiversity. Rainwater that falls in Choa Chu Rainweater falling InWoodlands town flovss to the Upper |/ conveyed to the Lawer Seletar Reservoir through drains and canals.
Kang and Bukit Panjang towns flows to the Sefetar Reservolr through drains and canals.
Keanji Reservoir through drains and canals. Pufgol aind Seeaigiocs
/ Punggol and Serangoon Reservoirs are Singapore's 16th and 17th
. / Teservoirs were formed by damming major rivers. Rainwater from
Sarimbun, Murai, Poyan iy / Sengka\g,mgqol. and Hougang lvml?\vil be channelled to them.
and Tengeh B >
These four reservairs are focated in | Lo
generally uninhabited areas o
In the west. . R